BERGRIVIER MUNICIPALITY

Annual Water Services Development
Plan Performance- and Water
Services Audit Report

as directed by the Water Services Act (Act 108 of 1997) and the Regulations relating to Compulsory National

Standards and Measures to Conserve Water

FY 2020/2021
26 October 2021

BERGRIVIER MUNICIPALITY

L)
Wi e
iketberg
o’x’é’a’: 7320
Tel: (022) 913 6000
Ref PO7671 Fax: (022) 913 1406

iXengineers (Pty) Ltd

Contact person: Jaco Human

31 Allen Drive, Loevenstein 7530
PO Box 398, Bellville 7535
South Africa

Telephone: +27 (0)21 912 3000
email: jaco.h@ixengineers.co.za
ABN 61 001 279 812

© Copyright 2021 iXengineers




Bergrivier Municipality: Annual WSDP Performance- and Water Services Audit Report for 2020/2021
[...]
Dwarskershos by the West Coast District Municipality through their Withoogte bulk water distribution system.
The bulk potable water supplied from the Withoogte WTW is augmented by abstraction of groundwater from
the Langebaan Road Groundwater Aquifer System. The bulk distribution scheme is a cross-border scheme
and supply water to Bergrivier Municipality, Swartland Municipality and Saldanha Bay Municipality. A Service
Level Agreement between the West Coast District Municipality and Bergrivier Municipality is in place for the
provision of bulk potable water to these two towns. Bergrivier Municipality’s responsibility as WSA also
extends to the rural areas within its Municipal boundary.

2021/10/25 Bergrivier Water Services Audit 2020-2021.doc

4


mailto:breunissenj@bergmun.org.za
mailto:breunissenj@bergmun.org.za
mailto:breunissenj@bergmun.org.za
mailto:sb@bergmun.org.za

(. *

X
9
-

Bergrivier Municipality: Annual WSDP Performance- and Water Services Audit Report for 2020/2021 U

Bergrivier Municipality’s Management Area includes the following areas (Water Distribution Systems):

. Porterville - Porterville Water Distribution System

. Piketberg — Piketberg Water Distribution System

e  Velddrif — Velddrif Water Distribution System

. Dwarskershos — Dwarskersbos Water Distribution System
. Aurora — Aurora Water Distribution System

. Eendekuil — Eendekuil Water Distribution System

. Redelinghuys — Redelinghuys Water Distribution System
e  Wittewater, managed by the Moravian Church

. Goedverwacht, managed by the Moravian Church

. The rural farm areas

The West Coast District Municipality supplies bulk potable water to Velddrif and Dwarskersbos. Bergrivier
Municipality provides bulk potable water to all the other towns and settlements.

Velddrif: Potable water is supplied to Velddrif by the West Coast District Municipality as part of the Withoogte
Regional Scheme, which forms part of the Western Cape Water Supply System. The Voélvlei Dam is the
main storage dam to supply water to this part of the system, as well as the Berg River. Water can also be
released from the Berg River Dam in the upper part of the Berg River should it be necessary. Raw water is
pumped from the Misverstand Weir to the Withoogte WTW for treatment, before distribution to the various
West Coast District Municipality’s consumers. The potable water supplied by the West Coast District
Municipality to Velddrif is stored in three reservoirs in Velddrif, with a total storage capacity of 10.000 MI.
There are also two water towers with a total storage capacity of 0.500 Ml in Velddrif.

Dwarskersbos: Potable water is also supplied to Dwarskersbos from the Withoogte WTW. The potable
water is stored in two reservoirs in Dwarskersbos, with a total storage capacity of 0.900 Ml and a water tower
with a capacity of 0.228 M.

I BERG RIVER WITHOOGTE SCHEME (WCDM) [ BERG RIVER SALDANHA SCHEME (WCDM) |

v v
J

| Sodium Hypochlorite Dosing |
v

v

Sodium Hypoclorite
Dosing
A2

[ PUMPSTATION (x3) |

A4
Booster
Pumpstation (x3)

v
| CONSUMERS [

_—

Velddrif Dwarskersbos

CONSUMERS

2021/10/25 Bergrivier Water Services Audit 2020-2021.doc

5



S

a4
Bergrivier Municipality: Annual WSDP Performance- and Water Services Audit Report for 2020/2021 E‘g’é}
Porterville: Bulk raw water is supplied [MOUNTAIN STREAM - VOORBERG]
to the Porterville WTW from two springs
(South and North) and the Voorberg
Stream. The raw water flows through a Overflow
balancing tank to the WTW and the i Wl
overflow water is stored in a dam just [ Peaneng Tank [T [Famers|
below the WTW from where it can also @
be pumped back to the WTW. A new WTW (Four Sand Pressure
bulk raw water pipeline was constructed Filters) N
during the 2015/2016 financial year to
supply raw water to the farmers,
according to the new Service Level
Agreement. The WTW consists of four
pressure sand filters. The potable water
is stored in the town’s main reservoir
with a storage capacity of 3.250 M| from B P“wzéﬁ;’mk -
where it gravitates to the town and the \
two Monte Bertha reservoirs, with a total Raw Water
storage capacity of 0.735 MI. Storage Dam
A4 ‘ ‘
[ CONSUMERS | |

Piketberg: Bulk raw water is primarily
supplied to Piketberg from the Berg
River. Water is pumped from the Berg
River pump station to the Piketberg
WTW, where the water is treated and
the final water is pumped to the town.
Piketberg is allowed to abstract up to
0.704 million m3/a from the Berg River.
Bulk water is also supplied to Piketberg
from the Voélvlei Spring, with roughly
11% of Piketberg’s total system input
volume for the last four years supplied
from this source. Potable water is
stored in two reservoirs with a total
storage capacity of 5.700 Ml before it is
distributed to the consumers in
Piketberg.

[ Monte Bertha Booster PS (x3) |

| CONSUMERS (Monte Bertha) |

BERG RIVER

Potable PS (x2

Voélvlei
Sprin,

Potable Booster
PS (x2

CONSUMERS
{Ps (x2) | | Pressure Break Tank |
[‘jM T CONSUMERS
CONSUMERS Buitengracht Two Pressure Filters
Booster PS (x2
v
CONSUMERS

Aurora: Bulk raw water supply to Aurora is from four production boreholes. The water is pumped from the
boreholes to the Aurora WTW for treatment. The WTW consists of ten pressure sand filters, with soda-ash
dosing. The treated water from the WTW is pumped to the town’s two reservoirs with a total storage capacity
of 0.550 MI. The water gravitates from the two reservoirs to the consumers in Aurora.

2021/10/25 Bergrivier Water Services Audit 2020-2021.doc

6



Bergrivier Municipality: Annual WSDP Performance- and Water Services Audit Report for 2020/2021

¥'.

=

-

Eendekuil: Bulk raw water gravitates to the Eendekuil WTW from two raw water storage dams (Capacity of
64 MIl) outside the town. The drainage to the dams is from the Waboomfontein spring. The supply from the

dams can also be supplemented with groundwater from one borehole outside the town.

There are two

pressure filters on the bulk supply pipeline to the WTW (Package Plant). Treated water from the WTW is
stored in a 0.400 Ml reservoir form where it gravitates to the consumers in Eendekuil.

Q
s [ Borehole |
Borehole 3 Hw] —— M| Borehole4 ] [ WABOOMFONTEIN SPRING ] £ Borehole
Borehole 2 |M] )
Borehole 5 | 2 X RAW WATER 150 mm dia
Borehole 1 | M| STORAGE DAMS [64 MI] e
\

Storage Tank

WATER TREATMENT WORKS (10 Pressure Sand
Filters, Lime and Hypoclorite Dosing)

‘

o

Aurora

Redelinghuys: Bulk raw water
gravitates to the Redelinghuys WTW
from the Matroosfontein Springs via a
315mm diameter pipeline. The WTW
consists of three pressure filters, with
sodium hypochlorite and lime dosing.
Final treated water from the WTW s
pumped to the two storage reservoirs
with a total capacity of 0.440 MI, from
where it gravitates to the consumers in
Redelinghuys.

-+—p Off take
—» Off take
—» Off take

150 mm did

y
Two Pressure
Filters

WTW (Package Plant)

CONSUMERS

Eendekuil

[ MATROOSFONTEIN SPRINGS |

315 dia
pipeline

I Sump I

[ Raw Water PS (x2) |
|
WTW (Three Pressure Filters)
Sodium Hypochloride and Lime
Dosing

\

|
v

[ BOOSTER PUMP STATION (X2) |

[ CONSUMERS |

2021/10/25 Bergrivier Water Services Audit 2020-2021.doc

7



Ko 2
=

Bergrivier Municipality: Annual WSDP Performance- and Water Services Audit Report for 2020/2021

The towns managed by the Moravian Church, for which Bergrivier Municipality only provides a support
service, are as follows:

Wittewater: The town relies on surface water abstracted from the local stream and a fountain that also feed
the stream. Groundwater is also pumped from two boreholes to the WTW. The WTW consists of two sand
pressure filters that treat the raw water, before the potable water is pumped to the town’s main storage
reservoir with a storage capacity of 0.350 MI.

Goedverwacht: Raw water is abstracted from the Riet River and distributed via a 150mm diameter pipeline
to the WTW. The WTW consists of two pressure filters with sodium hypochlorite dosing. From there the
treated water is distributed to four reservoirs, with a total capacity of 0.626 MI. Potable water gravitates from
these reservoirs to the consumers in Goedverwacht.

Inlet
RIET RIVER
4

L]
A
Raw Water PS (x2
Raw Water PS for

fountain water Filter PS (x2 - -
(x1) Two Pressure Filters & Sodium

[ Two Sand Pressure Filters Hypochlorite Dosing
: |
\ 4
[Consumers |
CONSUMERS

Wittewater Goedverwacht

| Borehole | | Borehole |

Pipeline

150 Dia Bul

Consumers

The water services levels of the respective settlements are illustrated in the context of its adequacy (as per
WSDP Guide Framework definitions), and further summarised in Section C.2 of this Water Services Audit
Report. Due to its categorization in terms of adequacy, a single settlement may be categorized in terms of
more than one adequacy definition (example a portion of the households may receive adequate services
whilst the remainder may have a specific infrastructure ‘upgrade’ or ‘refurbishment’ need).

2021/10/25 Bergrivier Water Services Audit 2020-2021.doc

8



<o

VG A
Bergrivier Municipality: Annual WSDP Performance- and Water Services Audit Report for 2020/2021 'éaéé'

The tables below give an overview of the major water infrastructure components, for the various distribution
systems, in Bergrivier Municipality’s Management Area.

A.3.1: Existing main water infrastructure (Resources and WTWs)

Water Bulk Supply WTWs and Treatment Processes
Distribution 3 WTW p
esources rocesses
System (Capacity in Mi/d)
Voorbera Mountain Stream and Flow measurement, Stabilisation (Calcium Carbonate),
Porterville 9 2.270 Chemical Dosing (Activated Carbon), Filtration (Four
two Springs A L - ]
pressure sand filters), Disinfection (Chlorine gas)
Flow measurement, Chemical dosing (Aluminium Sulphate),
. . L ) Sedimentation (Horizontal flow clarifiers and one circular
Piketberg Berg River and Voélvlei Spring 3.150 clarifier), Filtration (Rapid gravity sand filters), Stabilisation
(Calcium Carbonate), Disinfection (Chlorine gas)
Wittewater Mountain Stream, Fountain and Unknown Filtration (Two pressure sand filters)
Two Boreholes
Goedverwacht | Riet River Unknown Filtration (‘_I'wo pressure sand filters), Disinfection (Sodium
Hypochlorite)
. Berg River (Withoogte Bulk ) )
Velddrif Scheme)
Berg River (Withoogte Bulk ) )
Dwarskersbos Scheme)
Chemical dosing (Sodium Carbonate), Filtration (Ten
Aurora Four Boreholes 0.200 pressure sand filters), Disinfection (Sodium Hypochlorite)
Flow measurement, Filtration on bulk supply pipeline (Two
Eendekuil Waboomfontein River and 0.200 pressure sand filters), Package Plant (Ultra filtration unit),
Spring and Borehole ' Stabilisation (Calcium Carbonate), Disinfection (Sodium
Hypochlorite)
Flow measurement, Filtration (Three pressure sand filters),
Redelinghuys | Matroosfontein Springs 0.260 Stabilisation (Calcium Carbonate), Disinfection (Sodium
Hypochlorite)

The table below gives a summary of the existing capacities and current flows at each of the WTWs (Ml/d).

Table A.3.2: Existing capacities and flows at each of the WTWs (Ml/d)

Existing Peak Month Average Daily Flow Required Trgatment . .
WTW Hydraulic Average Daily (Jul 2020 — Jun Capacity 2020/2021 Water anhty Failures
. (SANS0214:2015)
Capacity Flow 2021) (1.5 x AADD10yr)
Porterville 2.270 1.600 (Jan 2021) 1.282 2.344 -
. Aluminium, Turbidity, E.Coli, Iron
Piketberg 3.150 2.856 (Jan 2021) 2.195 4510 (Aesthetic). Total Coliform Gount
Turbidity (Operational),
Aurora 0.200 0.173 (Feb 2021) 0.120 0.209 Chloride, Sodium
Eendekuil 0.200 0.218 (Feb 2021) 0.150 0.400 Turbidity (Operational)
Redelinghuys 0.260 0.221 (Jan 2021) 0.155 0.270 -

A.3.3: Existing main water infrastructure (Reticulation, Pump Stations and Reservoirs)

Water Distribution ‘

Networks Number of Water PS Reservoirs and Water Towers

Bulk

Water Distribution ‘

Internal ‘ Raw Water Potable Water Number of

System !
Reservoirs &

Total Storage in

‘ Number of PS Number of PS Water Towers M
Porterville 3.565 32.750 1 1 3 3.985
Piketberg 19.400 54.130 1 4 2 5.700
Wittewater 0.546 6.640 1 1 4 0.500
Goedverwacht 1.839 14.570 1 - 4 0.626
Velddrif - 87.325 - 1 5 10.500
Dwarskersbos - 15.605 - 1 3 1.128
Aurora 2.633 12.945 - 1 2 0.550

2021/10/25 Bergrivier Water Services Audit 2020-2021.doc

9



Bergrivier Municipality: Annual WSDP Performance- and Water Services Audit Report for 2020/2021 =

A.3.3: Existing main water infrastructure (Reticulation, Pump Stations and Reservoirs)
Water Distribution

Number of Water PS Reservoirs and Water Towers
o Networks
Water Distribution -
System B ‘ Internal ‘ Raw Water Potable Water Number of Total Storage in
Reservoirs & Ml 9
km km Number of PS Number of PS Water Towers
Eendekuil 13.436 7.180 - - 1 0.400
Redelinghuys 3.208 8.515 - 1 2 0.440
Total Bergrivier 44.627 239.660 4 10 26 23.829

The table below gives an overview of the major sewerage infrastructure components, for the various
drainage systems, in Bergrivier Municipality’s Management Area.

A.3.4: Existing main sewerage infrastructure

Sewer Drainage

WWTWs and Treatment Processes
Network

Sewer
Drainage
Systems

Hydraulic Organic il | @iy Number of
i i Sewer PS
Capacity Capacity Treatment Processes

Ml/d ‘ kg COD/d km km

Activated Sludge: Inlet works, Biological Reactor,

Porterville 1.500 1701 Secondary Settling Tank, Chlorination, Sludge 0 28.100 -
Treatment
Activated Sludge: Inlet works, Biological Reactor,

Piketberg 3.150 2022 Two Secondary Settling Tanks, Chlorination, 0.900 45.900 2

Sludge Treatment (Dams)

Activated Sludge: Inlet works, Biological Reactor,
Velddrif 1.995 3200 Two Secondary Settling Tanks, Chlorination, | 15.500 34.000 49
Sludge Treatment

Oxidation Ponds: Inlet works, Lined Primary,
Secondary and Tertiary Ponds.

Oxidation Ponds: Inlet works, Lined Primary-,
Secondary- and Tertiary Pond

Total Bergrivier 23.100 | 116.700 58
Note: No sewerage infrastructure in Wittewater, Goedverwacht, Aurora and Redelinghuys

Dwarskersbos 0.294 Unknown 5.200 6.300 7

Eendekuil 0.140 Unknown 1.500 2.400 2

The table below gives a summary of the existing hydraulic design capacities and current flows at each of the
WWTWs, as well as the final effluent quality compliance percentages for the 2020/2021 financial year (Ml/d).

Table A.3.5: Existing hydraulic design capacities and flows at each of the WWTWSs (Ml/d)

Final Effluent
Compliance for
2020/2021 against
Authorisation
Microbiological: 100.0%
Chemical: 81.3%
Physical: 91.7%

General Limits

Existing Peak Month Average Daily Average Daily
Hydraulic Average Daily Flow V?/;Z{ﬁgflylvoevtv Flow as a % of
Capacity Flow (2020/2021) Design Capacity

Porterville 1.500 0.996 (Jun 21) 0.560 0.846 37.33%

Microbiological: 44.4%
Chemical: 77.8%
Physical: 92.6%
General Limits

Piketberg 3.150 Unknown 1.774 Unknown 56.32%

Microbiological: 44.4%
Chemical: 55.6%
Physical: 70.4%
Licence Limits

Velddrif 1.995 Unknown 1.315 Unknown 65.91%

Microbiological: 100.0%
Chemical: 88.9%
Physical: 33.3%

General Limits (Irrigation)

Dwarskersbos 0.294 Unknown 0.133 Unknown 45.24%

2021/10/25 Bergrivier Water Services Audit 2020-2021.doc

10



Bergrivier Municipality: Annual WSDP Performance- and Water Services Audit Report for 2020/2021 =

Table A.3.5: Existing hydraulic design capacities and flows at each of the WWTWs (Ml/d)

Final Effluent
Compliance for
2020/2021 against
Authorisation

Microbiological: 100.0%
Chemical: 100.0%
Physical: 100.0%
General Limits (Irrigation)

Existing Peak Month Average Daily Average Daily

: . Average Wet
Flow 9
WWTW Hydraulic Average Daily Weather Flow Flow as a % of

Capacity Flow (2020/2021) Design Capacity

Eendekuil 0.140 Unknown 0.087 Unknown 62.14%

The 2011 Census data indicated that there was an extensive migration into the Municipal Area. The
population figure for Bergrivier Municipality in 2001 was 46 327 persons. This figure increased substantially to
61 898 persons in 2011. The Community Survey of 2016 from Statistics South Africa estimate the 2016
population for Bergrivier Municipality at 67 474 persons and the permanent households at 19 072, at an
average household size of 3.54 persons per household.

The 2020 Socio-Economic Profile for Bergrivier Municipality (Western Cape Government) estimate the 2020